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VIA CODEBRUNI LEVANTE 32, 46019 CICOGNARA(MN)-ITALY POSE CODE 46019

Date of Submission: June 30, 2016

Test Period: June 30, 2016 to July 8, 2016

Sample Description: Sample(s) received is(are) stated to be TP carpet

Test Item(s): Details see page 2

Manufacturer: / Style No(s): 17001
Buyer: SELETTI S.P.A. PO No.: /
Country of Origin: CHINA Country of Destination: CHINA

SUMMARY OF TEST RESULTS |

TEST REQUESTED REMARK
COLOURFASTNESS TO RUBBING See Result
COLOURFASTNESS TO WASHING See Result
COLOURFASTNESS TO CHLORINATED WATER See Result
Note: The tested part of the sample was specified by client.
The test conclusion was given based on the results of tested part.

REMARK
If there are questions or concerns on this report, please contact the following persons:
General enquiry and invoicing Mr. Speed Yu/ Ms. Joanna Chen

(021) 24166888*6832/6849

Speed.yu @cn.bureauveritas.com/ Joan.chen@cn.bureauveritas.com
Technical enquiry Mr. Gorden Yu/ Ken He

(021) 24166888*6852/6859

Gorden.yu @cn.bureauveritas.com/ Kenny. he@cn.bureauveritas.com

BUREAU VERITAS

CONSUMER PRODYJCTS SERVICES DIVISION (SHANGHALI)

é./] |

PREPARED BY : Violet/Kina

Gorden Yu

Analytical Lab Manager
RW/2016

Bureau Veritas P e suvertas.comiepe 814 & tanded for your exclisive use. Ay copying of rephcation o this raport 1 o for any other person of enti.

Consumer Products Services Division (Shanghai)

No. 168, Guanghua Road, Zhuangiao Town, Minhang,

Shanghai, China. Post Code: 201108

Tel: 86-21-24081888  Fax: 86-21-64895
Email: bveps_sh_info@cn bureauveritas.com
Http: www.cps bureauveritas.com

or use of ourname or trademark, is pemitted only with our priar written permission. This report sets forth our findings solely with respect to the test
samples identified herein. The results set forth in this report are not indicative or representafive of the quality or charactenistics of the lot from which
a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by
you and the results thereof based upon the information that you provided to us. You have 60 days from date ofissuance of this report to notify us of
any material emor or omission ceused by our negligence; provided, however, that such notice shall be in writing and shall specifically address the

issue you wish to raise. A failure to raise such issue within the p time shall you p of the p of
this report, the tests conducted and the comectness of the report contents.
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Sample Description Assigned by Laboratory:
Test Item Description
1 TP carpet
2 Corlorful fabric

Photo of the Submitted Sample
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TEST RESULT

I. COLOURFASTNESS TO RUBBING(BS EN ISO 105-X12)

Tested Item(s) 2
DRY
(lengthwise/widthwise) 4-5/4-5
WET 4-5/4-5

(lengthwise/widthwise)

1. COLOURFASTNESS TO WASHING(DIN/BS/NF EN ISO 105-C06)
2

COLOUR CHANGE 4-5
CROSS STAIN 4-5
COLOUR STAIN ON
ACETATE 5
COTTON 5
NYLON 4-5
POLYESTER 5
ACRYLIC 5
WOOL 5
ITI. COLOURFASTNESS TO LIGHT(DIN EN ISO 105-B02:2002)
Tested Item(s) 2
COLOUR CHANGE 5

COLOURFASTNESS RATING

GRADE 5 NEGLIGIBLE OR NO CHANGE OR STAINING
GRADE 4 SLIGHTLY CHANGED OR STAINED

GRADE 3 NOTICEABLY CHANGED OR STAINED
GRADE 2 CONSIDERABLY CHANGED OR STAINED
GRADE 1 MUCH CHANGED OR STAINED

m
z
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TEST REPORT

BUREAU LABNO. : (6616)214-1880
VERITAS DATE August 5, 2016
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Applicant:
SELETTI S.P.A.
VIA CODEBRUNI LEVANTE 32, 46019 CICOGNARA(MN)-ITALY POSE CODE 46019
Date of Submission: August 1, 2016
Test Period: August 1, 2016 to August 5, 2016
Sample Description: Sample(s) received is(are) stated to be TP carpet
Test Item(s): Details see page 2
Manufacturer: / Style No(s): /
Buyer: SELETTI S.P.A. PO No.: /
Country of Origin: CHINA Country of Destination: CHINA
| SUMMARY OF TEST RESULTS |
TEST REQUESTED REMARK
FLAMMABILITY OF CARPETS AND RUGS (16 CFR 1630) See Result
Note: The tested part of the sample was specified by client.
REMARK

If there are questions or concerns on this report, please contact the following persons:

General enquiry and invoicing Mr. Speed Yu/ Ms. Joanna Chen

(021) 24166888*6832/6849

Speed.yu @cn.bureauveritas.com/ Joan.chen@cn.bureauveritas.com
Technical enquiry Mr. Gorden Yu/ Ken He

(021) 24166888*6852/6859

Gorden.yu @cn.bureauveritas.com/ Kenny. he@cn.bureauveritas.com

BUREAU VERITAS
CONSUMER PRODUCTS SERVICES DIVISION (SHANGHAI)

PREPARED BY : JoJo/Lily
Gorden Yu
Analytical Lab Manager
RW/2016
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TEST RESULT
LAMMABILITY OF CARPETS AND RUGS (16 CFR 1630)
THE SHORTEST DISTANCE BETWEEN THE EDGE OF
SPECIMEN NO. FRAME AND CHARRED AREA (INCH) RATING
1 3.2 PASS
2 3.3 PASS
3 2.8 PASS
4 1.1 PASS
5 3.0 PASS
6 34 PASS
7 3.1 PASS
8 3.2 PASS
OVERALL RATING | PASS
REQUIREMENT: 1. A SPECIMEN PASSES THE TEST IF THE CHARRED PORTION DOES NOT EXTEND TO
WITHIN 1.0 INCH OF THE EDGE OF THE HOLE IN THE FLATTENING FRAME.
2. AT LEAST SEVEN OF THE EIGHT SPECIMENS SHALL MEET THE CRITERION IN ORDER
TO CONFORM TO THIS STANDARD.
CONCLUSION: THE TESTED SAMPLE DOES MEETS THE REQUIREMENT OF THE SURFACE FLAMMABILITY
OF CARPETS AND RUGS WHEN TESTED ACCORDANCE WITH 16 CFR 1630.
*REMARKS

END
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VERiIFIED

Intertek

Number
GLF-05-APAC-15-0681

iniial 1sswe Dale
Feb 13, 2015

Revision Date
Mar 17. 2016

Expiy Dale
Feb 12, 2017

Certificate of Conformity

This is to prove the following products sold and manufactured by the company below have been verified by Intertek.

Organization:

Longfu Recycling Energy Scientech Co., Ltd.

East End Gongye 2 Road, Economic Development Zone, Yangxin County,
Binzhou City, Shandong Province, P.R.China

Scope of Verification:

Products: (1) Recycled POY filament, (2) Recycled FDY filament, (3) Recycled DTY filament and (4) Polar
fleece fabric for blankel and carpet.

The products above have been independently verified to be made of
- 100% post-consumer recycled PET

Please refer to repont no. SHAHDDG45852 for details

In the issuance of this document, Intertek assumes no liability to any party other than to the Client and then only in
accordance with the agreed upon Agreement.

et A

Chnistophe Liebon, Scheme Manager Cary Chan, Certification Administration Centre
Intertek Testing Services Intertek Testing Services
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